Family Medicine MCH Service HIV+ Patient Delivery Plan - Sample
Patient Name:
Jane Smith


DOB:
12/17/1996

 FORMCHECKBOX 
  24 week (initial)
Language:

English


EDD:
11/8/2016

 FORMCHECKBOX 
  32 week update
Clinic:


Family Health Center 




 FORMCHECKBOX 
  36 week update











 FORMCHECKBOX 
  38 week update
1) Page the PCP Dr. FHCW (xxx) upon evaluation in triage or admission to L+D.

a. Dr. FHCW will attend the delivery if possible, but if they are unavailable, page Dr. Bolduc (508-426-0885) or Dr. Roder (508-426-3720).
b. If delivery is not anticipated, we would still like to be aware any time the patient is evaluated.

2) The planned delivery method is:
a.  FORMCHECKBOX 
 Vaginal delivery (HIV is well-controlled)
b.  FORMCHECKBOX 
 C-section delivery planned at 38wks due to uncontrolled HIV 

c.  FORMCHECKBOX 
 C-section delivery planned at 39wks due to obstetric indication

3) Order these medications to continue the patient’s current HIV meds ante/intra/postpartum:

a. Reyataz 300mg PO day

b. Norvir 100mg PO qday   (NB:  Methergine is contraindicated with Norvir due to its potent CYP3A4 inhibition)
c. Truvada 1 tab PO qday
4) Ask the patient about her HIV medication adherence since her last VL check:
a. If fully adherent, write “Not Needed” on Maternal IV Zidovudine (AZT) Prophylaxis form and sign it.
b. If missed more than one dose, order IV AZT per the Maternal IV Zidovudine (AZT) Prophylaxis form. 
5) Immediately after delivery, complete the Infant Zidovudine (AZT) Prophylaxis Order.  (see page 3)
Do this regardless of who will be following the baby (i.e. FHCW vs. a private pediatrician).  The nurses will automatically call Pedi ID to review the case and recommend usual care (by us) vs. Pedi ID consult.  This form includes the order to obtain an HIV viral load on the newborn, how to contact Pedi ID if any questions arise, and a request to provide a discharge Rx for oral AZT.
The AZT should be administered to the infant as soon as possible and no later than 12 hours after delivery, whether PO or IV.

Upon discharge, send the infant’s AZT Rx to the hospital pharmacy so the mother can leave with a 1 month supply in hand.
6) Write a “NO BREASTFEEDING” order in both the mother’s and infant’s charts.
7) The postpartum birth control method will be Depo-Provera.
8) This patient’s HIV status is known to her partner but not to any other family members.

9) Consult Pediatric ID and notify Dr. Bolduc or Roder for any situation that may have increased the risk of HIV transmission, such as, but not limited to:
a. Mother had lapse in ART adherence since the last viral load measurement.

b. Mother did not receive her usual oral ART regimen or IV AZT during labor if planned.

c. C-section planned for VL > 1,000 but infant delivered vaginally.

d. Invasive measures used during delivery (vacuum, forceps, scalp electrode).
e. PPROM, PROM or prolonged ROM.

Medical Records:  Scan this document into the Obstetrics / Perinatal  Delivery Plan folder in the patient’s chart.
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          PHYSICIAN'S ORDERS

  NAME:

Infant Zidovudine (AZT) Prophylaxis Orders

  ADDRESS:

Height Weight

inches________cm__________ lbs:_____ Kg:_____   BIRTHDATE/AGE:          SEX:

ALLERGIES:        NONE KNOWN

                             YES (LIST BELOW)     LISTED PREVIOUSLY  UNIT NUMBER:

    PRINT CLEARLY IN INK OR STAMP WITH PATIENT CARD

                          PROVIDER TO SIGN AND PLACE PAGER NUMBER LEGIBLY UNDER EACH ORDER

               INDICATE CHOICE OF ORDER OPTIONS BY USING X IN CHECK BOXES 

x

Admit to/Change Attending To: _____________________________________________Pager_________    Pedi ID On-Call (774-442-3818 days; 508-334-1000 nights/weekends)

(First) (Last)

Resident______________________Pager:__________Overnight coverage:_____________Pager_________

Intern/NP (First Call)____________ Pager:__________ House Staff coverage: 



 Yes  



 No (uncovered) 

DATE TIME          MEDICATION ORDERS ONLY

Infant weight= __________ kg

Term infant (>35 weeks) taking PO fluids:

Zidovudine (AZT; Retrovir) syrup (50 mg/5 mL) 

Call Jesica Pagano-Therrien, NP with questions

Administer 4 mg/kg/dose= __________mg PO 

q 12 hours

Term infant (>35 weeks) unable to take PO 

by 6-12 hours after birth:

Zidovudine (AZT; Retrovir) solution (10 mg/mL) 

Administer 1.5 mg/kg/dose=__________mg IV 

q 6 hours

Office 774-442-3818

For premature infants taking PO: 

(<35 weeks to >30 weeks gestation)

Pager 508-426-3004 (in-house 3004)

Zidovudine (AZT; Retrovir) syrup (50 mg/5 mL) 

Administer 2 mg/kg/dose=__________mg PO 

q 12 hours, advancing to q 8 hours at 2 weeks 

of age.

(<30 weeks gestation)

Zidovudine (AZT; Retrovir) syrup (50 mg/5 mL) 

Administer 2 mg/kg/dose=__________mg PO 

q 12 hours, advancing to q 8 hours at 4 weeks 

of age.

For premature infants unable to take PO:

(<35 weeks to >30 weeks gestation)

Zidovudine (AZT; Retrovir) solution (10 mg/mL) 

Administer 1.5 mg/kg/dose=__________ mg IV 

q 12 hours, advancing to q 8 hours at 2 weeks 

of age.

(<30 weeks gestation)

Zidovudine (AZT; Retrovir) solution (10 mg/mL) 

Administer 1.5 mg/kg/dose=__________ mg IV 

q 12 hours, advancing to q 8 hours at 4 weeks 

of age.

Signature of MD/DO/NP/PA:___________________________Printed Name_________  Pager__________

Signature of RN:_____________________________________Printed Name__________Pager _________

Rev:  1/2014

requisition (copies in nursery) to be sent out.



Prior to discharge:

Voicemail 774-443-2319

               ALL OTHER ORDERS

At 24-48 hours of life:

blood in purple top tube (EDTA) for HIV testing.

Please send labeled sample to hospital lab with 

Please obtain 2 mL (minimum 1 mL) of peripheral



Prior to discharge:

Please contact Pediatric Infectious Disease, c/o

Jesica Pagano-Therrien, NP for further orders 

regarding infant's follow up ID care.

Jesica Pagano-Therrien, NP



Please send written prescription for infant AZT to

pharmacy. Pharmacy will dispense a short supply

of medication for use until the first follow-up visit in

Pediatric Infectious Disease Clinic.



Prohibited Abbreviations:  U, qd, qod, IU, .1 (write 0.1), MS, MS04, MgS04, ug, AS, AD, AU, OS, OD, OU,tiw


